
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 
• Alternative Language (Vietnamese) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 
• Alternative Language (Vietnamese) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 
• Idioma alternativo (vietnamita) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 
• Idioma alternative (vietnamita) 

3. Solicitud original 

 



Trang bìa của Gói hành chính  
 
 
 

Tệp này chứa các tài liệu sau: 
1. Tóm tắt đơn đăng ký (bằng ngôn ngữ dễ hiểu) 

• Tiếng Anh 
• Ngôn ngữ thay thế (Tiếng Tây Ban Nha) 
• Ngôn ngữ thay thế (Tiếng Việt) 

2. Thông báo đầu tiên (NORI-Thông báo về việc nhận đơn đăng ký và ý định 
xin giấy phép) 

• Tiếng Anh 
• Ngôn ngữ thay thế (Tiếng Tây Ban Nha) 
• Ngôn ngữ thay thế (Tiếng Việt) 

3. Tài liệu đăng ký 

 

 



TCEQ-20972 (11/08/2024)  Page 1 of 7 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 
Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

The City of Hutto (CN600336861) operates South Wastewater Treatment Facility 
(RN106037260), a sequencing batch reactor (SBR) system with UV disinfection designed for 
biological nutrient removal with chemical phosphorous removal capability. The facility is 
located at 10700 FM 1660, in Hutto, Williamson County, Texas 78634. This application is for 
renewing the TPDES permit (WQ0011324002) for an existing public wastewater supply 
system. The permit authorizes the discharge of domestic wastewater at an annual average 
flow of effluent shall not exceed 2.5 MGD in the Interim I phase (Current), 6.0 MGD in the 
Interim II phase, and 15.5 MGD in the Final phase.  

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), Total 
Phosphorus (TP), Hydrogen Peroxide and Escherichia coli. Domestic wastewater is treated by a 
sequencing batch reactor (SBR) system and the treatment units include screening at the 



TCEQ-20972 (11/08/2024)  Page 2 of 7 
Wastewater Individual Permit Application, Plain Language Template 

headworks, three sequencing batch reactor (SBR) basins, ultraviolet (UV) disinfection, and 
post aeration. Waste sludge is thickened and dewatered by a belt filter press before being 
removed with a sludge hauling truck. Interim II Phase: The plant's capacity will increase from 
2.5 MGD to 6.0 MGD by 2026 and transition from a sequencing batch reactor (SBR) system to 
a continuous flow activated sludge process with an anaerobic, anoxic, aerobic (A2O) 
configuration for biological nutrient removal, along with UV disinfection and tertiary 
filtration for additional CBOD5 and TSS removal. 
  



TCEQ-20972 (11/08/2024)  Page 3 of 7 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
La cuidad de Hutto (CN600336861) opera South Wastewater Treatment Facility 
(RN106037260), un sistema de reactor por lotes secuenciales con desinfección ultravioleta 
diseñado para la eliminación de nutrientes biológicos con capacidad de eliminación química 
de fósforo. La instalación está ubicada en 10700 FM 1660, en Hutto, Condado de Williamson 
County, Texas 78634. Esta solicitud es para renovar el permiso TPDES (WQ0011324002) para 
un sistema existente de suministro público de aguas residuales. El permiso autoriza la 
descarga de aguas residuales domésticas a un flujo promedio anual de efluentes que no 
exceda 2.5 millones de galones por día (MGD) en la fase Intermedia I (actual), 6.0 MGD en la 
fase Intermedia II y 15.5 MGD en la fase Final.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 
carbonáceo de cinco días, sólidos suspendidos totales, nitrógeno amoniacal, fósforo total, 
peróxido de hidrógeno y Escherichia coli. Las aguas residuales domésticas. están tratado por 
un sistema de reactor por lotes secuenciales y las unidades de tratamiento incluyen cribado 
en los trabajos preliminares, tres tanques de reactor por lotes secuenciales, desinfección 
ultravioleta y aeración posterior. Los lodos residuales se espesan y deshidratan mediante un 
filtro prensa de banda antes de ser retirados con un camión de transporte de lodos. En la fase 
Intermedia II: La capacidad de la planta aumentará de 2.5 MGD a 6.0 MGD para 2026 y pasará 
de un sistema de reactor por lotes secuenciales a un proceso de lodo activado de flujo 
continuo con una configuración anaeróbica, anóxica, aeróbica para la eliminación de 
nutrientes biológicos, junto con desinfección ultravioleta y filtración terciaria para la 
eliminación adicional de demanda bioquímica de oxígeno carbonáceo de cinco días y sólidos 
suspendidos totales. 
  

están



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0011324002 

APPLICATION. City of Hutto, 500 West Live Oak Street, Hutto, Texas 78634, has applied to 
the Texas Commission on Environmental Quality (TCEQ) to renew Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0011324002 (EPA I.D. No. TX0132926) to authorize 
the discharge of treated wastewater at a volume not to exceed an annual average flow of 
15,500,000 gallons per day. The domestic wastewater treatment facility is located at 10700 
Farm-to-Market Road 1660, near the city of Hutto, in Williamson County, Texas 78634. The 
discharge route is from the plant site directly to Brushy Creek. TCEQ received this application 
on December 3, 2024. The permit application will be available for viewing and copying at 
Hutto City Hall, 500 West Live Oak Street, Hutto, in Williamsom County, Texas prior to the 
date this notice is published in the newspaper. The application, including any updates, and 
associated notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.52372,30.50267&level=18 
 
ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
 https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 



 

interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
[...]
a copy of signature authority/delegation letter must be attached) 

Plain Language Summary ☒   Yes 



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: City of Hutto 

Permit No. WQ00 11324002 EPA ID No. TX 0132926 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

Hutto South WWTP, located at 10700 FM 1660, in Williamson County, Texas- 78634, treats 
and discharge wastes directly to Brushy Creek in Segment No. 1244 of the Brazos River 
Basin. The SWWTP is located approximately 1.5 miles east of the Hutto city limit on City-
owned property, with geographic coordinates 30.509840, -97.523920. 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Enrique (Rick) Coronado 

Credential (P.E, P.G., Ph.D., etc.): N/A 

Title: Public Works Director 

Mailing Address: 500 W. Live oak 

City, State, Zip Code: Hutto, TX 78634 

Phone No.: 512-759-4019 Ext.: N/A Fax No.: 512-759-4017 

E-mail Address: rick.Coronado@huttotx.gov 

2. List the county in which the facility is located: Williamson 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
The city of Hutto owns the property, 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

The facility treats and discharge wastes from the Hutto South Wastewater Treatment 
Facility, SIC Code 4952 located at 10700 Farm-to-Market Road 1660, in Williamson County, 
Texas 78634 directly to Brushy Creek in Segment No. 1244 of the Brazos River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
Approximately 28 surface acres of development will take place on the existing site as part 

of the 6 MGD expansion, with an estimated construction completion date of November 
2026. 

2. Describe existing disturbances, vegetation, and land use:  
N/A 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 







TCEQ-20972 (11/08/2024)  Page 1 of 7 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 

LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 

Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

The City of Hutto (CN600336861) operates South Wastewater Treatment Facility 
(RN106037260), a sequencing batch reactor (SBR) system with UV disinfection designed for 
biological nutrient removal with chemical phosphorous removal capability. The facility is 
located at 10700 FM 1660, in Hutto, Williamson County, Texas 78634. This application is for 
renewing the TPDES permit (WQ0011324002) for an existing public wastewater supply 
system. The permit authorizes the discharge of domestic wastewater at an annual average 
flow of effluent shall not exceed 2.5 MGD in the Interim I phase (Current), 6.0 MGD in the 
Interim II phase, and 15.5 MGD in the Final phase.  

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), Total 
Phosphorus (TP), Hydrogen Peroxide and Escherichia coli. Domestic wastewater is treated by a 
sequencing batch reactor (SBR) system and the treatment units include screening at the 



TCEQ-20972 (11/08/2024)  Page 2 of 7 
Wastewater Individual Permit Application, Plain Language Template 

headworks, three sequencing batch reactor (SBR) basins, ultraviolet (UV) disinfection, and 
post aeration.  Waste sludge is thickened and dewatered by a belt filter press before being 
removed with a sludge hauling truck. Interim II Phase: The plant's capacity will increase from 
2.5 MGD to 6.0 MGD by 2026 and transition from a sequencing batch reactor (SBR) system to 
a continuous flow activated sludge process with an anaerobic, anoxic, aerobic (A2O) 
configuration for biological nutrient removal, along with UV disinfection and tertiary 
filtration for additional CBOD5 and TSS removal. 
  



TCEQ-20972 (11/08/2024)  Page 3 of 7 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 

TPDES o TLAP 

 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

La cuidad de Hutto (CN600336861) opera South Wastewater Treatment Facility 
(RN106037260), un sistema de reactor por lotes secuenciales con desinfección ultravioleta 
diseñado para la eliminación de nutrientes biológicos con capacidad de eliminación química 
de fósforo. La instalación está ubicada en 10700 FM 1660, en Hutto, Condado de Williamson 
County, Texas 78634. Esta solicitud es para renovar el permiso TPDES (WQ0011324002) para 
un sistema existente de suministro público de aguas residuales. El permiso autoriza la 
descarga de aguas residuales domésticas a un flujo promedio anual de efluentes que no 
exceda 2.5 millones de galones por día (MGD) en la fase Intermedia I (actual), 6.0 MGD en la 
fase Intermedia II y 15.5 MGD en la fase Final.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 
carbonáceo de cinco días, sólidos suspendidos totales, nitrógeno amoniacal, fósforo total, 
peróxido de hidrógeno y Escherichia coli. Las aguas residuales domésticas. están tratado por 
un sistema de reactor por lotes secuenciales y las unidades de tratamiento incluyen cribado 
en los trabajos preliminares, tres tanques de reactor por lotes secuenciales, desinfección 
ultravioleta y aeración posterior. Los lodos residuales se espesan y deshidratan mediante un 
filtro prensa de banda antes de ser retirados con un camión de transporte de lodos. En la fase 
Intermedia II: La capacidad de la planta aumentará de 2.5 MGD a 6.0 MGD para 2026 y pasará 
de un sistema de reactor por lotes secuenciales a un proceso de lodo activado de flujo 
continuo con una configuración anaeróbica, anóxica, aeróbica para la eliminación de 
nutrientes biológicos, junto con desinfección ultravioleta y filtración terciaria para la 
eliminación adicional de demanda bioquímica de oxígeno carbonáceo de cinco días y sólidos 
suspendidos totales. 
  

están



TCEQ-20972 (11/08/2024)  Page 4 of 7 
Wastewater Individual Permit Application, Plain Language Template 

INSTRUCTIONS 

1. Enter the name of applicant in this section. The applicant name should match the 
name associated with the customer number. 

2. Enter the Customer Number in this section. Each Individual or Organization is issued a 
unique 11-digit identification number called a CN (e.g. CN123456789). 

3. Choose “operates” in this section for existing facility applications or choose “proposes 
to operate” for new facility applications.  

4. Enter the name of the facility in this section. The facility name should match the name 
associated with the regulated entity number.  

5. Enter the Regulated Entity number in this section. Each site location is issued a unique 
11-digit identification number called an RN (e.g. RN123456789). 

6. Choose the appropriate article (a or an) to complete the sentence.  

7. Enter a description of the facility in this section. For example: steam electric generating 
facility, nitrogenous fertilizer manufacturing facility, etc.  

8. Choose “is” for an existing facility or “will be” for a new facility. 

9. Enter the location of the facility in this section. 

10. Enter the City nearest the facility in this section. 

11. Enter the County nearest the facility in this section. 

12. Enter the zip code for the facility address in this section. 

13. Enter a summary of the application request in this section. For example: renewal to 
discharge 25,000 gallons per day of treated domestic wastewater, new application to 
discharge process wastewater and stormwater on an intermittent and flow-variable 
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than 
one outfall is included in the application, provide applicable information for each 
individual outfall. 

14. List all pollutants expected in the discharge from this facility in this section. If 
applicable, refer to the pollutants from any federal numeric effluent limitations that 
apply to your facility.  

15. Enter the discharge types from your facility in this section (e.g., stormwater, process 
wastewater, once through cooling water, etc.) 

16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
outfall/point of disposal. Use additional lines for individual discharge types if 
necessary. 

Questions or comments concerning this form may be directed to the Water Quality Division’s 
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by 
phone at (512) 239-4671. 

  

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20972 (11/08/2024)  Page 5 of 7 
Wastewater Individual Permit Application, Plain Language Template 

Example 1: Industrial Wastewater TPDES Application (ENGLISH) 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts 
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr 
Street, near the City of Austin, Travis County, Texas 78753. 

This application is for a renewal to discharge 870,000,000 gallons per day of once through 
cooling water, auxiliary cooling water, and also authorizes the following waste streams 
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters 
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents” 
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area 
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste, 
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.  

The discharge of once through cooling water via Outfall 001 and low-volume waste and 
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation 
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40 
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil 
and grease, total iron, total copper, and pH. Temperature is also expected from these 
discharges. Additional potential pollutants are included in the Industrial Wastewater 
Application Technical Report, Worksheet 2.0. 

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of 
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water 
and serves as an alternate source of boiler make-up water. Water from the Lake Starr 
Reservoir is withdrawn at the intake structure and treated with sodium hypochlorite to 
prevent biofouling and sodium bromide as a chlorine enhancer to improve efficacy and then 
passed through condensers and auxiliary equipment on a once-through basis to cool 
equipment and condense exhaust steam.  

Low-volume wastewater from blowdown of boiler Units 1 and 2 and metal-cleaning wastes 
receive no treatment prior to discharge via Outfall 101. Plant floor and equipment drains and 
stormwater runoff from diked oil storage areas, yards, and storm drains are routed through 
an oil and water separator prior to discharge via Outfall 101. Domestic wastewater, 
blowdown, and backwash water from the service water filter, clarifier, and sand filter are 
routed to the Starr Creek Domestic Sewage Treatment Plant, TPDES Permit No. 
WQ0010000001, for treatment and disposal. Metal-cleaning waste from equipment cleaning is 
generally disposed of off-site. 

  



TCEQ-20972 (11/08/2024)  Page 6 of 7 
Wastewater Individual Permit Application, Plain Language Template 

 

Example 2: Domestic Wastewater TPDES Renewal application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas 
Administrative Code Chapter 39. The information provided in this summary may change 
during the technical review of the application and are not federal enforceable representations 
of the permit application. 

The City of Texas (CN000000000) operates the City of Texas wastewater treatment plant 
(RN000000000), an activated sludge process plant operated in the complete mix mode. The 
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas 
71234. 

This application is for a renewal to discharge at an annual average flow of 1,200,000 gallons 
per day of treated domestic wastewater via Outfalls 001 and 002. 

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and 
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report 
1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in the 
permit application package. Domestic wastewater is treated by an activated sludge process 
plant and the treatment units include a bar screen, a grit chamber, aeration basins, final 
clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a dechlorination 
chamber. 

 

Example 3: Domestic Wastewater TPDES New Application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas 
Administrative Code Chapter 39. The information provided in this summary may change 
during the technical review of the application and are not federal enforceable representations 
of the permit application. 

The City of Texas (CN000000000) proposes to operate the City of Texas wastewater treatment 
plant (RN000000000), an activated sludge process plant operated in the extended aeration 
mode. The facility will be located at 123 Texas Street, in the City of More Texas, Texas 
County, Texas 71234. 

This application is for a new application to discharge at a daily average flow of 200,000 
gallons per day of treated domestic wastewater. 

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and 
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report 
1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application package. 
Domestic wastewater will be treated by an activated sludge process plant and the treatment 
units will include a bar screen, a grit chamber, aeration basins, final clarifiers, sludge 
digesters, a belt filter press, chlorine contact chambers and a dechlorination chamber. 

 

Example 4: Domestic Wastewater TLAP Renewal application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas 
Administrative Code Chapter 39. The information provided in this summary may change 
during the technical review of the application and are not federal enforceable representations 



TCEQ-20972 (11/08/2024)  Page 7 of 7 
Wastewater Individual Permit Application, Plain Language Template 

of the permit application. 

The City of Texas (CN000000000) operates the City of Texas wastewater treatment plant 
(RN000000000), an activated sludge process plant operated in the complete mix mode. The 
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas 
71234. 

This application is for a renewal to dispose a daily average flow not to exceed 76,500 gallons 
per day of treated domestic wastewater via public access subsurface drip irrigation system 
with a minimum area of 32 acres. This permit will not authorize a discharge of pollutants 
into water in the state. 

Land application of domestic wastewater from the facility are expected to contain five-day 
biochemical oxygen demand (BOD5), total suspended solids (TSS), and Escherichia coli. 
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7. 
Pollutant Analysis of Treated Effluent in the permit application package. Domestic 
wastewater is treated by an activated sludge process plant and the treatment units include a 
bar screen, an equalization basin, an aeration basin, a final clarifier, an aerobic sludge 
digester, tertiary filters, and a chlorine contact chamber. In addition, the facility includes a 
temporary storage that equals to at least three days of the daily average flow. 
 



1 Mile

Applicant Property
Boundary

Hutto South
Wastewater Treatment
Plant Boundary

Point of Discharge

Discharge Route

USGS Topo Map



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 67 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0 

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671. 

The following information is required for all renewal, new, and amendment applications. 

Section 1. Permitted or Proposed Flows (Instructions Page 43) 

A. Existing/Interim I Phase 

Design Flow (MGD): 2.5 MGD 

2-Hr Peak Flow (MGD): N/A 

Estimated construction start date: N/A 

Estimated waste disposal start date: N/A 

B. Interim II Phase 

Design Flow (MGD): 6 MGD 

2-Hr Peak Flow (MGD): 19.2 MGD 

Estimated construction start date: 09-01-2024 

Estimated waste disposal start date: N/A 

C. Final Phase 

Design Flow (MGD): 15.5 MGD 

2-Hr Peak Flow (MGD): 49.6 MGD 

Estimated construction start date: N/A 

Estimated waste disposal start date: N/A 

D. Current Operating Phase 

Provide the startup date of the facility: 06/15/2025 (current permit will expire on 06/15/2025) 

Section 2. Treatment Process (Instructions Page 43) 

A. Current Operating Phase 

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 67 

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided.  

Existing Phase: The SWWTP has a current permitted annual average daily flow (AADF) capacity of 
2.5 MGD and ultimate permitted capacity of 15.5 MGD AADF. The existing WWTP consists of the 
following unit processes before being discharged to Brushy Creek: screening at the headworks, 
three sequencing batch reactor (SBR) basins, ultraviolet (UV) disinfection, and post aeration. 
Waste sludge is thickened and dewatered by a belt filter press before being removed with a sludge 
hauling truck. Interim II Phase: The plant's capacity will increase from 2.5 MGD to 6.0 MGD by 
2026 and transition from a sequencing batch reactor (SBR) system to a continuous flow activated 
sludge process with an anaerobic, anoxic, aerobic (A2O) configuration for biological nutrient 
removal, along with tertiary filtration for additional Biochemical Oxygen Demand (BOD) and TSS 
removal. This upgrade will enable the SWWTP to meet the TCEQ Type 1 Reuse effluent 
requirements, with the ability to reuse either onsite or through an automated water vending 
station. See attached process flow diagram for additional information.  

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions 
(length, width, depth) of each treatment unit, accounting for all phases of operation. 

Table 1.0(1) - Treatment Units 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Existing facility: See attachment for existing facilities summary. 

Headworks/Screening 1 28'-5"x7'-5"x5' 

SBRs 3 74'x74'x22'  

Post Equalization Basin 1 32'x12'x32' 

UV Disinfection 2 channels 30'x5'x4' 

Post Aeration Basin 1 22'x22'x14' 

Effluent Parshall Flume 1 12'x12'x3'-6" 

Aerated Sludge Holding 
Tank 

1 58'-5"x21' 

Belt Filter Press/Dewatering 
Building 

1 90'x36' 

Biofilter Odor Control 1 50'x24' 

Interim II Phase (6 MGD):  See attachment for proposed treatment units and capacity 
information. 

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: See attachment 

Section 3. Site Information and Drawing (Instructions Page 44) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

• Latitude: 30.494879 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 67 

• Longitude: -97.522363 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

• Latitude: N/A 

• Longitude: N/A 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 

Attachment: See attachment. 

Provide the name and a description of the area served by the treatment facility. 

The City of Hutto owns two wastewater treatment plants which are operated by the Brazos River 
Authority (BRA): Central WWTP and South WWTP.  
 
South WWTP currently accepts wastewater from the Brushy Creek basin and the South Cottonwood 
Creek basin (excluding flow to the Creekside LS). It also accepts flow from the Wilco Ranch, Emory 
Crossing, and Mustang Creek lift stations which are in the North Cottonwood Creek and Mustang 
Creek basins. In the future, it will accept flow from the Boggy Creek and North FM 1660 basins 
which are not yet built out. The WWTP was constructed in 2017 and has a current permitted AADF 
capacity of 2.0 MGD and an ultimate permitted capacity of 15.5 MGD AADF. Influent flow is 
pumped directly to the plant headworks from several lift stations in the collection system 
including the Glenwood, Enclave, Farley, and Brooklands lift stations. Two relief interceptors (the 
Glenwood and Brushy Creek Interceptors) and a new influent lift station at the plant are currently 
in design which will allow flow to enter the plant by gravity. The existing population served by 
South WWTP is 24,400, which is approximately 66.6% of the current population of the city. Please 
see the attached WW CCN for the City of Hutto for reference. 

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

South WWTP City of Hutto Public 24,400 

    

    

    

Section 4. Unbuilt Phases (Instructions Page 45) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☒   Yes ☐   No 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 67 

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ? 

☐   Yes ☒   No 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases. 

N/A 

Section 5. Closure Plans (Instructions Page 45) 

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years? 

☒   Yes ☐   No 

If yes, was a closure plan submitted to the TCEQ? 

☐   Yes ☒   No 

If yes, provide a brief description of the closure and the date of plan approval. 

N/A 

Section 6. Permit Specific Requirements (Instructions Page 45) 

For applicants with an existing permit, check the Other Requirements or Special 
Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and each proposed 
phase? 

☒   Yes ☐   No 

If yes, provide the date(s) of approval for each phase: June 29,2024 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 67 

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a copy of 
an approval letter from the TCEQ, if applicable. 

Hutto South WWTP Expansion to 6 MGD was approved by TCEQ on June 29,2024. See 
attachment. 

B. Buffer zones 

Have the buffer zone requirements been met? 

☒   Yes ☐   No 

Provide information below, including dates, on any actions taken to meet the conditions of 
the buffer zone. If available, provide any new documentation relevant to maintaining the 
buffer zones. 

The 150' buffer zone is being met, and the 6 MGD plant expansion will be designed to comply with 
all buffer zone requirements.  

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing permit require 
submission of any other information or other required actions? Examples include 
Notification of Completion, progress reports, soil monitoring data, etc.  